Parts List

Page No Rev
700.22-1 B

. 700 SERIES
Oserles ET LEVER
CONTROL

Parts List 77578 & 776-8
TEM| PART NO. DESCRIPTION QTY
1 _ CASE 1
2 LEVER HANDLE =* # 1
3 97-0477 BUSHING INSERT 1
4 97-0480 LOWER HUB PLATE 1
5 82-0184 CAP NUT 1
6 01-1182 CAP SCREW 1
7 CYLINDER * ¢ 1
12 01-3563 MACHINE SCREW 5-40 x 1/4 2

730-7 SPINDLE KIT (1 3/4* DOOR)
13 730-8 SPINDLE KIT (2* DOOR) 1

730-9 SPINDLE KIT (2 1,/4" DOOR)
14 01-0150 WIRE CLIP 1
15 97-0527 RETAINING PLATE 1
17 01-1154 MACHINE SCREW 6-32 x 1/4 2
18 01-4507 GROOV PIN 2
19 97-0425 HUB SPRING (ALL OTHER LEVERS) 1

97-0566 HUB SPRING (J LEVER ONLY)
20 01-0868 LOCK WASHER 2
21 97-2865 SOLENOID ASSEMBLY (775-8) 1

97-2866 SOLENOID ASSEMBLY (776-8)
22 97-0328 SOLENOID COVER 1
23 97-0329 LOCKING TAIL 1
24 13-0086 BACKPLATE 1
25 13-0074 CONNECT ING SCREW 2

13-0075 CONNECT ING SCREW

(2" DOOR AND OVER)

01-4451 THRU BOLT 1,4-20 x 2 3/8 (1 3/4 DOOR)

01-4372 THRU BOLT 1,4-20 x 2 5/8 (2 DOOR) 2

01-4373 THRU BOLT 1/4-20 x 2 7/8 (2 1/4 DOOR)
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+ SPECIFY FINISH

+ SPECIFY LEVER DESIGN
BY HAND

NOTE: 730 KIT INCLUDES
ALL PARTS NEEDED TO
REPLACE SPINDLE AND
THRUBOLTS FOR SPECIFIED
DOOR THICKNESS




